¢ CARRARO

Spare parts catalogue

AXLE 28.25+TB172_(CM13273)
REF: 370465



@ cArrARO

AXLE 28.25+TB172_(CM13273) REF: 370465 Index

1.1 Axle housing

2.1 Bevel gear set

3.1 Differential

4.1 Wheel hub

51 Brakes

6.1 Final reduction

7.1  Transmission housing

8.1 Upper and lower shaft

IND. 1



@ cArRrRARO

AXLE 28.25+TB172_(CM13273) REF: 370465 Axle housing

Pos Ref Qty Description Kit Note
1 127693 20 |SELF-LOCKING SCREW M14X75 10.9
2 76379 4 | PARALLEL PIN 15X45 / SPINA
3 136887 1 |BEAM (19063)
4 121333 2 |BREATHER
5 104988 1 |BREATHER M10X1
6 125280 1 | MAGNETIC PLUG M30X2
7 30740 2 | Plug M10x1
8 21558 2 | Plug M10x1
9 28576 4 | O-Ring
10 87660 2 | PARALLEL PIN 15X35
11 92270 1 | Qil plug M22x1,5
12 125827 6 |HEX HEAD FLANGE SCREW M12X1.75X29 129 C
13 125836 1 | DIFF. SUPPORT (018383)
14 126022 4 |HEX HEAD FLANGE SCREW M14X2X75 12.9 GRIF
15 72235 4 | Centering bush

TAB. 1.1



@ cArRrRARO

AXLE 28.25+TB172_(CM13273) REF: 370465 Bevel gear set

Pos Ref Qty Description Kit Note
125829 2 | THRUST SHOE 40.5X50X2 MAT
1 65528 1 | Bevel gear set Z13/32
2 113717 1 |WASHER 41X69X2 /RONDELLA FERMO GHIERA PI
3 115054 1 |RING NUT M40X1.5
4 125829 2 | THRUST SHOE 40.5X50X2 MAT
5 125806 1 |ELASTIC SPACER 45X42X22.7
6 132269 1 |SHIM 63X40.3X2.9
6 132265 1 |SHIM 63X40.3X2.5
6 132266 1 |SHIM 63X40.3X2.6
6 132267 1 | SHIM 63X40.3X2.7
6 132268 1 |SHIM 63X40.3X2.8
6 132270 1 |SHIM 63X40.3X3
6 132271 1 |SHIM 63X40.3X3.1
6 132272 1 | SHIM 63X40.3X3.2
6 132273 1 |SHIM 63X40.3X3.3
6 132274 1 |SHIM 63X40.3X3.4
7 27350 2 | Bearing
8 134363 1 |SEAL RING 35X52X16 75 FKM SF6
9 136868 1 | FLANGE (018073)
10 21362 6 | Schraube M6x1

TAB. 2.1



@ cArRrRARO

AXLE 28.25+TB172_(CM13273) REF: 370465

Differential

Pos

R =
SEBoo~v~ouorwnr

Ref
66185
116369
115730
110642
110643
110644
128440
107778
107400
27309
125552
131091

Qty

= =
PRNMNMNNMNNOENANR

Description
DIFF. GEARS KIT
DIFF.PLANET.GEAR PIN
SPHERICAL WASHER washer 22.1X42X1.5 -
DISC BLOCC. DIFF. LD 3108025
COUNTERPLATE Diff. locking SP. 1.5
DISC Diff. locking LD 3108026
SELF-LOCKING SCREW M6X10 10.9
RING NUT STOP
RING NUT M94X2 (16988)
Bearing
HEX HEAD SCREW M10X1.5X75 12.9 ATB
COMPLETE DIFF.HOUSING

Kit

Note

TAB. 3.1



@ cArRrRARO

AXLE 28.25+TB172_(CM13273) REF: 370465 Wheel hub
Pos Ref Qty Description Kit Note
1 126710 8 | STUD R18X2.5- D20X1.5-L78-10.9
2 66769 2 | WHEEL HUB KIT + PRIGIONIE
3 28668 2 | 0Ou.ring
4 45180 4 | TAPE ROLLER THRUST BEARING 158.75X109.53
5 125344 2 | CIRCLIP 188.7X3.5
6 134298 2 |EPIC. WHEEL CARRIER HUB
7 134299 2 | EPICYCLOIDAL RING GEAR
8 141196 16 |CENTERING BUSH
9 140259 16 |SELF-LOCKING SCREW M12X45 10.9
10 21558 8 |Plug M10x1
11 47702 2 | Sealring
12 139969 2 |WHEEL SHAFT
13 109972 2 | BUSHING 35X39X35
14 25351 2 | Oil seal 35x52x7
15 119502 16 |SPHERICAL WASHER
16 119501 16 |WHEEL NUT

TAB. 4.1



@ cArRrRARO

AXLE 28.25+TB172_(CM13273) REF: 370465 Brakes

Pos Ref Qty Description Kit Note
1 68305 2 | KIT SELF ADJUST
2 120132 12 |PARALLEL PIN 8X23.5
3 139250 2 | QUAD-RING
4 141046 2 | PISTONE FRENO 19054
5 119682 2 | BRAKE DISC
6 139249 2 | QUAD-RING
7 131088 2 | AXLE SHAFT L547
8 24874 2 | Snap ring D33
9 130289 2 | BRAKE DISC TOW HUB
10 125584 2 |COUNTERPLATE
11 24466 2 | Split pin 6x16

TAB.5.1



@ cArRrRARO

AXLE 28.25+TB172_(CM13273) REF: 370465

Final reduction

Pos

oO~NO O WNPF

Ref
66287
24793

135366
28370
135947
125280
20490
139968

Qty

0o o N

44.80

N AN

Description Kit
Planetary carrier assy
Snap ring
FIFTH WHEEL 38.1X45X2.4
CYLINDRICAL ROLLER 5x10 (TENS OF 134350)
EPIC.PLANETARY GEAR Z23 M3 L40.6
MAGNETIC PLUG M30X2
COUNTERSUNK HEAD SCREW UN
AXLE SHAFT WITH GEAR L211 712

Note

TAB. 6.1



@ cArRrRARO

AXLE 28.25+TB172_(CM13273) REF: 370465

Transmission housing

Pos

oO~NO O WNPF

Ref
641984
21434
28611
21412
136878
20868
104988
143678
72259
128050
143677
121710
21097
20864
109747
131534
139355
28516

FRPAPRPOORRPWONRREPNRONNER

Description Kit
PLASTIC PLUG D180-SP2.5
Screw M10x90
O-RING 3700 177.47X2.62
Screw M10x35
MOTOR FLANGE (011687)
Bolt M10x75
BREATHER M10X1
TRANSMISSION HALF-HOUSING (019776)
PARALLEL PIN 10X25
TAPERED PLUG M24X1.55.8
TRANSMISSION HALF-HOUSING (019775)
PARALLEL PIN CARRARO STD N. 0-20-90 12X2
Bolt M12x55
Bolt M10x55
D80X12
0101151205 BOLT
HOUSING SUPPORT (11855)
Anello OR

Note

TAB. 7.1



@ cArrARO

AXLE 28.25+TB172_(CM13273) REF: 370465 Upper and lower shaft

11

Pos Ref Qty Description Kit Note
1 131757 1 |LOWER SHAFT CON FLANGIA SAE 1410
2 25296 1 |Oil sealring
3 25743 1 |Bearing
4 137188 1 |GEAR 263 M3.5
5 25742 1 | Bearing
6 24816 1 |CIRCLIP
7 25278 1 |Oil seal
8 25820 1 |Bearing
9 139621 1 |INGRANAGGIO 734 M3
10 25741 1 |BALL BEARING 6012
11 130667 1 | PLUG UNI 5866 D42X12 FeP 02

TAB. 8.1



